
S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRIC MOTOR THE TECHNICAL CODE MAY CHANGE.
/// NOT AVAILABLE AS A SPARE PART

 

LC 4 - 9601070 SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711036_9601070_LC4     Rev. 01     Page 1/2

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
24
25
26
27
28
29
30
31
32
33

Screw Mx12
Screw Cylindric Head M5x50 UNI 5931
Screw Cylindric Head M4x16 12.9 UNI 5931
Washer
Washer SCHORR Ø4
Washer 1/8”
O-Ring 2262 Viton
O-Ring 2031 FKM
O-Ring 2087 Viton
O-Ring 121 FKM
Oil Sight Glass 1/2”
Plug 1/8” with Gasket Viton
Air Exhaust Filter
Hose Fitting Ø9x1/8”
Pump Body
Rotor
Vane
Washer
Electric Motor
Bearing 6201-ZZ
Motor Flange
O-Ring 3131 FKM
Shaft Seal GP 1-22-6 FKM HP
Plate
Rubber Check Valve FKM
Inlet Fitting
Fitting
Oil Valve Needle
Conical Ring
Gasket
Oil Tank
Oil Recovery Valve

///
///
///
///
///

0304008
1001037/V
1001042

1001044/V
1001047
1105005
1110007
1801046
2103003
3001151
3101033
3302055
4001031

4402067 (*)
2401015
4301088
1001100
0907002
4505031
4505032
4508063
4803058
4803059
4807010
4901079
5201013
9007036

1
3
1
1
2
1
1
1
1
1
1
2
1
1
1
1
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

POS Description Part Number QTY MajorMinor

X

X

X
X
X
X
X

X

X

X
X
X
X

X

X



LC
 4

 - 
96

01
07

0
S

PA
R

E
 P

A
R

TS
 L

IS
T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c.

8
7
11

0
3
6
_
9
6
0
1
0
7
0
_
L
C

4
  
  
 R

e
v.

 0
1
  
  
 P

a
g
e
 2

/2

9

32

29

33

13

28

12

20

3

5

30

14 6 27 8 25

26

18

4

5

1

10 12 11

2

31

15

7

17

16

21

24

22

19

4N
m

6N
m

6N
m


	2: LC 4 spare parts pg 1
	3: LC 4 spare parts pg 2

